



FIRELAB

CERTIFICATE

This is to certify that the

Solid 60 min Fire Rated Ceiling System

(2 x 15 mm Gypsum Boards & Solid steel bracing at 300 mm spacing)

achieved a

Fire Resistance Rating (FRR)

of

FR60

(INTEGRITY, STABILITY and INSULATION)

When tested in accordance with

SANS 10177 - Part 2

Signed:

Report Number:

FTC20/051

Report validity:

May 2025

Reg nr: 2005/087037/23 • Tel: +27 12 349 2929 • info@firelab.co.za

SOLID CEILING PRODUCTS (PTY) LTD
PLOT 79, BEYERS NAUDE DRIVE, CNR BOLAND ROAD, ZANDSPRUIT, HONEYDEW • +27 11 794 3076



(For more details on the panel construction refer to Test Report number FTC 20/051)